

Antiallergy—Pure Mast Cell Stabilizers

CROMOLYN—OPHTHALMIC (*Crolom, Opticrom*) 1 to 2 gtts in each affected eye four to six times per day. [Generic: Soln 4% (10 mL).] ▶LK ♀B ▶? \$\$\$

LODOXAMIDE (*Alomide*) 1 to 2 gtts in each affected eye four times per day. [Trade only: Soln 0.1% (10 mL).] ▶K ♀B ▶? \$\$\$\$

NEDOCROMIL—OPHTHALMIC (*Alocril*) 1 to 2 gtts in each affected eye two times per day. [Trade only: Soln 2% (5 mL).] ▶L ♀B ▶? \$\$\$\$\$

Antibacterials—Aminoglycosides

GENTAMICIN—OPHTHALMIC (*Garamycin, Genoptic, Gentak*) 1 to 2 gtts in each affected eye q 2 to 4 h; ½ inch ribbon of ointment two to three times per day. [Generic/Trade: Soln 0.3% (5, 15 mL). Oint 0.3% (3.5 g tube).] ▶K ♀C ▶? \$

TOBRAMYCIN—OPHTHALMIC (*Tobrex*) 1 to 2 gtts in each affected eye q 1 to 4 h or ½ inch ribbon of ointment q 3 to 4 h or two to three times per day. [Generic/Trade: Soln 0.3% (5 mL). Oint 0.3% (3.5 g tube).] ▶K ♀B ▶— \$

Antibacterials—Fluoroquinolones

BESIFLOXACIN (*Besivance*) 1 gtt in each affected eye three times per day for 7 days. [Trade: Soln 0.6% (5 mL).] ▶LK ♀C ▶? \$\$\$\$

CIPROFLOXACIN—OPHTHALMIC (*Ciloxan*) 1 to 2 gtts in each affected eye q 1 to 6 h or ½ inch ribbon ointment two to three times per day. [Generic/Trade: Soln 0.3% (2.5, 5, 10 mL). Trade only: Oint 0.3% (3.5 g tube).] ▶LK ♀C ▶? \$

GATIFLOXACIN—OPHTHALMIC (*Zymaxid, *Zymar*) 1 to 2 gtts in each affected eye q 2 h while awake (up to 8 times per day) on day 1 and 2, then 1 to 2 gtts four times per day on days 3 to 7. [Generic/Trade: Soln 0.5% (2.5 mL).] ▶K ♀C ▶? \$\$\$

LEVOFLOXACIN—OPHTHALMIC (*Iquix, Quixin*) Quixin: 1 to 2 gtts in each affected eye q 2 h while awake (up to 8 times per day) on days 1 and 2, then 1 to 2 gtts q 4 h (up to four times per day) on days 3 to 7. Iquix: 1 to 2 gtts q 30 min to 2 h while awake and q 4 to 6 h overnight on days 1 to 3, then 1 to 2 gtts q 1 to 4 h while awake on day 4 to completion of therapy. [Generic only: Soln 0.5% (5 mL).] ▶KL ♀C ▶? \$\$\$

MOXIFLOXACIN—OPHTHALMIC (*Vigamox, Moxeza*) 1 gtt in each affected eye three times per day for 7 days (Vigamox) or 1 gtt in each affected eye two times per day for 7 days (Moxeza). [Trade only: Soln 0.5% (3 mL, Vigamox and Moxeza).] ▶LK ♀C ▶? \$\$\$\$

OFLOXACIN—OPHTHALMIC (*Ocuflox*) 1 to 2 gtts in each affected eye q 1 to 6 h for 7 to 10 days. [Generic/Trade: Soln 0.3% (5, 10 mL).] ▶LK ♀C ▶? \$

Antibacterials—Other

AZITHROMYCIN—OPHTHALMIC (*AzaSite*) 1 gtt in each affected eye two times per day for 2 days, then 1 gtt once daily for 5 more days. [Trade only: Soln 1% (2.5 mL).] ▶L ♀B ▶? \$\$\$\$